
Titre:
Title:

Performance of Aged PAC Suspensions in a Hybrid Membrane 
Process for Drinking Water Production

Auteur:
Author:

Céline Stoquart 

Date: 2014

Type: Mémoire ou thèse / Dissertation or Thesis

Référence:
Citation:

Stoquart, C. (2014). Performance of Aged PAC Suspensions in a Hybrid Membrane
Process for Drinking Water Production [Thèse de doctorat, École Polytechnique de
Montréal]. PolyPublie. https://publications.polymtl.ca/1524/

Document en libre accès dans PolyPublie
Open Access document in PolyPublie

URL de PolyPublie:
PolyPublie URL:

https://publications.polymtl.ca/1524/

Directeurs de
recherche:

Advisors:
Benoit Barbeau, & Pierre Servais 

Programme:
Program:

Génie civil
[...]
Median 10%-90% Min-Max

[56]

[56]

[57]

[50]

[59] [2]

[2]

[54]

[25]

[2]

[60] [19] [61]

[50]

[50]
[69]

[50]

[14]

[50]

[47]

[23] [52]
[48]

[46]

[45]

[47]

[22]

[55]

[17]

[17]

[46]

[49]

[20]
[49]

[22]

[22]
[22]

[45]

[74]

[76]

[75]

x
x
x

[4
8

]_
2

[5
5

]

[2
]_

1

[7
1

]

[7
3

]

[2
]_

3 y
y

[7
6

]

[5
5

]_
2

[5
5

]_
4

[1
4

] rr

[4
6

]_
1

[6
2

]

[4
2

]_
1

[4
6

]_
2 q

q
q

q

[1
7

]_
1

[4
2

]_
2

[5
4

]

[3
6

]_
1

[3
6

]_
2 t

tt
t

[6
6

] ii o

o
o

o

0

20

40

60

80

100
x
x
x

[4
8

]_
2

[5
5

]

[2
]_

1

[7
1

]

[7
3

]

[2
]_

3 y
y

[7
6

]

[5
5

]_
2

[5
5

]_
4

[1
4

] rr

[4
6

]_
1

[6
2

]

[4
2

]_
1

[4
6

]_
2 q

q
q

q

[1
7

]_
1

[4
2

]_
2

[5
4

]

[3
6

]_
1

[3
6

]_
2 t

tt
t

[6
6

] ii o

o
o

o

0

20

40

60

80

100

DOC TOC

0
10
20
30
40
50
60
70
80
90

P
7
-5

P
6
7
-1 ATP



xxxi 

( ) background total EPS and ( ) polysaccharide-to-protein ratio in biological AC 

samples. Error bars represent standard deviations. ................................................................ 68 

Figure 3-5 : PAU rate, Log HPC, proteins, polysaccharides and total EPS as a function of the 

PGR rate measured on biological and virgin AC samples. .................................................... 70 

Figure 4-1 : Pseudo second-order kinetics constants k and qe obtained for MB adsorption on 60-d 

PAC exposed to gamma rays doses ranging from 0 to 25 kGy. ............................................. 82 

Figure 4-2 : Predicted percentages of MB removal for a dose of gamma rays ranging from 0 to 25 

kGy in function of the contact time. Predictions were based on pseudo second-order kinetic 

model for 1 h maximum. The 10 kGy curve was excluded. .................................................. 83 

Figure 4-3 : Measurements of bacterial abundance and potential heterotrophic biomass activity on 

virgin (non-colonized), non-irradiated 60-d colonized PAC and irradiated 60-d colonized 

PAC (dose of 13 kGy). The methods used were: HPC in Log10 CFU (g dw PAC)
-1

, PGR in 

nmol (g dw PAC)
-1

 h
-1

, PAU in µmol (g dw PAC)
-
1 h

-1
. Standard deviations are represented 

with the whiskers bars. ........................................................................................................... 84 

Figure 5-1 : Theoretical cumulative frequency distribution of PAC age for the 10-d and 60-d 

PAC suspensions. ................................................................................................................... 92 

Figure 5-2 : Ammonia removal kinetics (FTot in %) on virgin PAC at 7°C (a, c) and 22°C (b, d) in 

SW (a, b, initial ammonia concentration is 62 ± 0 µg N-NH4 L
-1

) and spiked SW (c, d, initial 

ammonia concentration of 998 ± 13 µg N-NH4 L
-1

). ........................................................... 100 

Figure 5-3 : FTot kinetics in SW (initial ammonia concentration is 91 ± 19 µg N-NH4 L
-1

) with 

PAC concentrations of approximately 1, 5 and 10 g L
-1

 at 7°C (a, c) and 22 °C (b, d) and 

with PAC age of 10-d (a, b) and 60-d (c, d). Experimental results correspond to the markers. 

Lines for 1 and 10 g L
-1

correspond to modeled results and the 5 g L
-1

 is a prediction using 

the fitted parameters of 1 and 10 g L
-1

. ................................................................................ 101 

Figure 5-4 : FTot kinetics in spiked SW (initial ammonia concentration is 965 ± 61 µg N-NH4 L
-1

) 

with PAC concentrations of approximately 1, 5 and 10 g L
-1

 at 7°C (a, c) and 22 °C (b, d) 

and with PAC age of 10-d (a, b) and 60-d (c, d). Experimental results correspond to the 

markers. Lines for 1 and 10 g L
-1

correspond to modeled results and the 5 g L
-1

 is a 

prediction using the fitted parameters of 1 and 10 g L
-1

. ..................................................... 104 



xxxii 

Figure 5-5 : Predicted and observed FTot (%) on 10-d and 60-d PAC, in SW and spiked SW 

(initial ammonia concentrations are 91 ± 19 µg N-NH4 L
-1

 and 965 ± 61 µg N-NH4 L
-1

, 

respectively), at 7°C and 22°C at PAC concentration of 5 g L
-1

. A 60-min contact time was 

applied. Black sections of the bar correspond to FNit and grey sections to Fads. In SW, A10-d = 

A60-d = 5.2 x 10
-3

 L g
-1

 s
-1

 and in spiked SW, A10-d = A60-d = 1.7 x 10
-4

 L g
-1

 s
-1

. ................ 108 

Figure 6-1 : DOC, BDOC and RDOC removals (in %, initial concentration presented above each 

graph) on virgin PAC at 7°C and 22°C.  The PAC concentrations were approximately 1, 5 

and 10 g L
-1

, and the water matrices were SW (0 g O3 g
-1

 C) and pre-O3 SW (0.7 and 1.3 g 

O3 g
-1

 C). The boxes represent the mean removal ± the standard error, and the whiskers 

correspond to the minimal and maximal removals. ............................................................. 119 

Figure 6-2 : DOC, BDOC and RDOC removal (in %) on 10-d and 60-d PAC at 22°C. SW was 

pre-ozonated at doses of 0, 0.8 and 1.5 g O3 g
-1 

C. The PAC concentration was 10.0 ± 0.6 

mg C L
-1

. .............................................................................................................................. 122 

Figure 6-3 : Impact of gamma irradiation and temperature on BDOC removal in SW and pre-O3 

SW. 10-d and 60-d PAC were used at a concentration of 9.5 ± 0.8 g L
-1

. The boxes represent 

the mean removal ± the standard error, and the whiskers correspond to the minimal and 

maximal removals. ............................................................................................................... 126 

Figure 6-4 : Sensitivity analysis for k, b and PMAX values. DOC removals (%) are predicted for a 

homogenously aged PAC. The PAC concentration is 10 g L
-1

 and the HRT is 30 minutes. 

The baseline curve is built using the mean value found for each parameter. ...................... 130 

Figure 6-5 : Contribution of the age classes constituting the 10-d and 60-d PAC to DOC removal 

in SW and RW at 7°C. The HRT is set to 30 min and the PAC concentration to 10 g L
-1

. . 132 

Figure 7-1 : Removal kinetics of ATZ ( ), CAF ( ), MC ( ), CBZ ( ) and PROG ( ) on 

60-d PAC in a) SW and b) pre-O3 SW. Arrows indicate the time after which data are below 

MDL. .................................................................................................................................... 148 

Figure 7-2 : Kinetics of removal of (a) DEA and (b) ATZ on 0-d ( ), 10-d ( ) and 60-d ( ) 

PAC in SW ........................................................................................................................... 152 

Figure 8-1 : Flowchart of the research conducted ........................................................................ 158 

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

60-d / ED

ATZ CBZ MC CAF PROG

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

60-d / ED

ATZ CBZ MC CAF PROG

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

60-d / ED

ATZ CBZ MC CAF PROG

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

60-d / ED

ATZ CBZ MC CAF PROG

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

60-d / ED

ATZ CBZ MC CAF PROG

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

ATZ

0-d 10-d 60-d

Time (h) Time (h)

a) b)

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.00 0.05 0.10 0.15 0.20

C
/
C

0

Time (h)

ZOOM

0-d 10-d 60-d

C
/
C

0

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

DEA

60-d 10-d 0-d

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0.00 0.05 0.10 0.15 0.20

C
/
C

0

Time (h)

ZOOM

60-d 10-d 0-d

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0.00 0.05 0.10 0.15 0.20

C
/
C

0

Time (h)

ZOOM

0-d 10-d 60-d

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

ATZ

0-d 10-d 60-d

Time (h) Time (h)

a) b)

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.00 0.05 0.10 0.15 0.20

C
/
C

0

Time (h)

ZOOM

0-d 10-d 60-d

C
/
C

0

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/
C

0

Time (h)

DEA

60-d 10-d 0-d

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0.00 0.05 0.10 0.15 0.20

C
/
C

0

Time (h)

ZOOM

60-d 10-d 0-d

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0.00 0.05 0.10 0.15 0.20

C
/
C

0

Time (h)

ZOOM

0-d 10-d 60-d

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/C

0

Time (h)

ATZ

0-d 10-d 60-d

Time (h) Time (h)

a) b)

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.00 0.05 0.10 0.15 0.20

C
/C

0

Time (h)

ZOOM

0-d 10-d 60-d

C
/
C

0

0.0

0.1

0.2

0.3

0.4

0.5

0.6

0.7

0.8

0.9

1.0

0.0 0.2 0.4 0.6 0.8 1.0

C
/C

0

Time (h)

DEA

60-d 10-d 0-d

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0.00 0.05 0.10 0.15 0.20

C
/C

0

Time (h)

ZOOM

60-d 10-d 0-d

0.00

0.02

0.04

0.06

0.08

0.10

0.12

0.14

0.16

0.18

0.20

0.00 0.05 0.10 0.15 0.20

C
/C

0

Time (h)

ZOOM

0-d 10-d 60-d



xxxiii 

Figure 8-2: Impact of HRT on total cost in function of the PAC age at a PAC concentration of 5 

g/L. Design flux is 10 000 m³/d and operating flux is 6666 m³/d. ....................................... 178 

Figure 8-3: Impact of the PAC age and PAC concentration on the PAC dosage in a HMP with a 

15 min HRT and treating a feed water flux of 6666 m³/d. ................................................... 179 

 



xxxiv 

LIST OF ABBREVIATIONS 

AC   Activated Carbon 

ATZ   Atrazine 

BDOC   Biodegradable Dissolved Organic Carbon 

BAC   Biological Activated Carbon 

C   Ceramic 

CA   Cellulose Acetate 

CAF   Caffeine 

CAPEX  Capital Expenditure 

CBZ   Carbamazepine 

CC   Carbon Contactor 

CD   Cellulose Derivative 

CE   Cellulose Esters 

CFU   Colony-Forming Unit 

CFV   Crossflow Velocity 

DCF   Diclofenac 

DBP   Disinfection Byproduct 

DEA   Deethylatrazine 

DL / LD / MDL Detection Limit / Limit of Detection / Method Detection Limit 

DOC   Dissolved Organic Carbon 

DW   Drinking Water 

dw   dry weight 

DWTP   Drinking Water Treatment Plant 

EBCT   Empty Bed Contact Time 



xxxv 

EPS   Extracellular Polymeric Substances 

GAC   Granular Activated Carbon 

HAs   Humic Acids 

HAAs   Haloacetic Acids 

HPC   Heterotrophic Plate Counts 

HMP   Hybrid Membrane Process 

HRT   Hydraulic Retention Time 

LIN   Linuron 

LPMs   Low-Pressure Membranes 

MB   Methylene Blue 

MBR   Membrane Bioreactor 

MC   Microcystin 

MEDRO  Medroxyprogesterone 

MF   Microfiltration 

MIB   2-methylisoborneol 

MP   Micropollutant 

MW   Molecular Weight 

MWCO  Molecular Weight Cut Off 

NA   Not Available 

ND   Non Detected 

NF   Nanofiltration 

NOM   Natural Organic Matter 

NSERC  Natural Sciences and Engineering Research Council 

OPEX   Operational Expenditure 



xxxvi 

PAC   Powder(ed) Activated Carbon 

PAN   Polyacrylonitrile 

PAU   Potential Acetate Uptake 

PE   Polyethylene 

PES   Polyethersulfone 

PGR   Potential Glucose Respiration 

PROG   Progesterone 

PNA   Potential Nitrifying Activity 

PO   Polyolefin 

Pre-O3   Pre-ozonated 

PSO   Pseudo-Second Order 

PVDF   Polyvinylidene Fluoride 

RC   Regenerated Cellulose 

RDOC   Recalcitrant Dissolved Organic Carbon 

RO   Reverse Osmosis 

RW   Raw Water 

SDS-THM  Simulated Distribution System Trihalomethane 

SMX   Sulfamethoxazole 

SOCs   Synthetic Organic Compounds 

SRT   Solids Retention Time 

SS   Separation Step 

SW   Settled Water 

THM   Trihalomethane 

THMFP  Trihalomethanes Formation Potential 



xxxvii 

TMP   Transmembrane Pressure 

TOC   Total Organic Carbon 

T&O   Taste and Odors 

UF   Ultrafiltration 

ww   wet weight 



xxxviii 

LIST OF APPENDICES 

APPENDIX 1 : SUPPLEMENTAL INFORMATION, ARTICLE 1: HYBRID MEMBRANE 

PROCESSES USING ACTIVATED CARBON TREATMENT FOR DRINKING WATER 

: A REVIEW ........................................................................................................................ 206 

APPENDIX 2 : SUPPLEMENTAL INFORMATION, ARTICLE 2 : GAMMA IRRADIATION : 

A METHOD TO PRODUCE AN ABIOTIC CONTROL FOR BIOLOGICAL 

ACTIVATED CARBON ..................................................................................................... 215 

APPENDIX 3 : SUPPLEMENTAL INFORMATION, ARTICLE 5: DISSOLVED ORGANIC 

CARBON REMOVAL USING AGED POWDER ACTIVATED CARBON IN A HYBRID 

MEMBRANE PROCESS .................................................................................................... 217 

 



1 

INTRODUCTION 

Background 

As early as the seventeenth century with the first microorganism observations under a 

microscope, it became clear that technologies enabling the treatment of large quantities of water 

were going to be needed in order to maintain the water supply of growing human settlements. 

During the second half of the nineteenth century, the elimination of waterborne diseases, in 

particular cholera and typhoid fever was a major concern. Over that period, slow sand filtration 

became the first treatment widely recognized to reduce epidemic risks.  

In the twentieth century continuous chlorination for bacteriological and virus control became the 

norm, as reaching microbiologically safe water was crucial for treatment facilities. Optimizing 

chlorination operating conditions became a growing concern in the 1970s, following evidence of 

the production of haloforms stemming from the reaction between natural organic matter and 

chlorine (Rook, 1976). Avoiding disinfection byproducts (DBP) formation therefore became 

another key issue for Public health, as they were suspected to be carcinogenic. In 1993, the 

Milwaukee Cryptosporidiosis outbreak drew attention towards the disinfection of pathogens with 

high levels of resistance to treatment (Giardia and Cryptosporidium spp). These highly resistant 

pathogens increased the pressure on drinking water treatment facilities by another notch, forcing 

them to comply with microbiological and DBPs regulations. In addition, regulation compliance 

was expected all the way down to the consumer’s tap, emphasizing the need to reduce the 

potential for bacterial regrowth in the produced drinking water.  

Nowadays, the drinking water industry is facing yet another challenge as novel analytical 

techniques have increased the general public’s concerns about emerging trace contaminants in 

drinking water sources as well as in treated drinking water (Coupe et al., 2004; Daneshvar et al., 

2012; Huerta-Fontela et al., 2011). Topical drinking water treatment therefore encompasses the 

following objectives:  

i) to disinfect/inactivate the pathogens of concern;  

ii) to avoid DBPs formation and minimize the chlorine demand of water (i.e. ammonia, 

NOM removal);  



2 

iii) to achieve drinking water biological stability (i.e. biodegradable NOM removal), and 

more recently,  

iv) to remove the trace organic contaminants. 

Since the 1900s, the conventional treatment, consisting in coagulation+flocculation, 

sedimentation and filtration, is predominant (Logsdon et al., 2006). Due to stricter regulations, 

this conventional treatment has required improvements. In the 1970s, replacing the filter medium 

(e.g. anthracite) by granular activated carbon (GAC) improved water quality by removing 

organics causing taste and odor issues (Logsdon et al., 2006). Adding post-UV disinfection to the 

process also helped inactivate the preoccupying Cryptosporidium spp. (Cotton et al., 2001). 

Unfortunately, the required regeneration of the filtering media (GAC) can be expensive. In the 

1980s, the first GAC filters were converted to biologically active GAC (BAC) filters, and 

preceded by ozonation. Using the combination of ozone and BAC filters produced biostable 

drinking water with a reduced chlorine demand and a reduced risk of DBP formation (Prévost et 

al., 2005). The replacement costs of GAC were greatly reduced. However, ozonation of the 

natural organic matter increases its biodegradability (De Laat et al., 1991) which can cause 

regrowth issues in water distribution systems if not treated in the drinking water facilities 

(Prévost et al., 2005). Furthermore, the efficiency of BAC filters is highly dependent on water 

temperature (Andersson et al., 2001), which can be an issue in countries with large seasonal 

variations such as Canada. Finally, adsorption sites being largely exhausted, recalcitrant (i.e. non-

biodegradable) contaminants removal is limited (e.g. saxitoxin) (Newcombe, 2002). The need for 

more efficient and innovative technologies is obvious.  

The most significant process development in modern drinking water production is likely 

membrane filtration. Regulations on water disinfection (i.e. Cryptosporidium spp.) and more 

recently cost reductions on membrane filtration units have favored their installation. Using 

membranes is now almost systematically considered in existing facilities upgrade studies or on 

new designs. The number of drinking water facilities using high pressure nanofiltration (NF) 

membranes increased during the 1990s due to their potential to remove dissolved organics (e.g. 

pesticides, DBPs precursors), inorganics (e.g. ammonia) and their ability to disinfect water in a 

single-step (Logsdon et al., 2006). Nevertheless, low-pressure membranes (MF/UF) are now 

preferred over high-pressure membranes (NF) due to high operational costs and expensive 



3 

pretreatment (Hilal et al., 2004). In 2005, 450 MF/UF facilities were listed in 38 countries, 48% 

of which were located in North America (Adham et al., 2005).  

MF/UF membranes are highly efficient to remove particulate material (e.g. microbial 

contaminants, turbidity) (Jacangelo et al., 1997; Laîné et al., 2000) but ineffective against 

dissolved contaminants such as NOM, ammonia, MIB, geosmin, toxins, pesticides, 

pharmaceuticals or hormones (Chorus et al., 1999; Huang et al., 2009; Laîné et al., 2000; Reiss et 

al., 1999; Suzuki et al., 1998; Yoon et al., 2007). Yet, the usage of MF/UF membranes can be 

expanded by adding pre- or post-treatment targeting dissolved contaminants. Pre-coagulating the 

water enables higher NOM removals (Huang et al., 2009). BAC filters were also added before or 

after the membrane filtration in full-scale drinking water treatment plants (DWTP) (Lakeview 

DWTP, ON, 363 MLD and Twin Oaks DWTP, San Diego County, 378 MLD). However, in 

addition to the weaknesses of BAC filters mentioned above, they also present an elevated 

footprint that can outweigh benefits stemming from the lower footprint of membranes. 

In this context, the combination of low-pressure membranes with a powdered activated carbon 

(PAC) contactor emerges as a well-adapted and yet low-cost solution to treat surface waters. This 

association between the MF/UF membranes and the PAC is referred to as the Hybrid Membrane 

Process (HMP). A technology of HMP coupling adsorption on PAC with low pressure membrane 

filtration was patented by Veolia Water under the name Opaline
TM

. This technology exists under 

two layouts. In the first configuration, the membranes are submerged in a suspension of PAC 

(Opaline B
®
). This configuration has the advantage of presenting a small footprint. In the second 

configuration, a PAC contactor precedes the usage of pressurized membranes (Opaline S
®
). In 

this arrangement, the PAC is not in contact with the membranes, which enables higher operating 

fluxes thanks to pressurized membranes. The Opaline
TM

 technology (HMP operated at low PAC 